
SWRO pre-treatment design using high-rate dissolved air flotation
including preliminary pilot-scale results

Tony Amatoa,*, Kuem-Seo Parkb, Wonkyu Yimc, Tschungil Kimd

aDAF Technology Manager, Enpure Ltd, Enpure House, Woodgate Business Park, Kettleswood Drive,
Birmingham, B323DB, UK
Email: tamato@enpure.co.uk
bWater Design and Engineering, Doosan Heavy Industries & Construction, Seoul, Korea
cPre-treatment Engineering, Doosan Heavy Industries & Construction, Seoul, Korea
dDAF Systems, Doosan Heavy Industries & Construction, Seoul, Korea

Received 8 February 2012; Accepted 10 May 2012

ABSTRACT

The purpose of this paper is to present an overview of the design for both the full-scale and
pilot-scale seawater reverse osmosis (RO) pre-treatment plant comprising dissolved air flota-
tion (DAF) and dual-media filtration (DMF) proposed and operating, respectively, at the Ras
Al Khair site in Saudi Arabia. This paper will deal with the design implications for a high-
rate DAF and DMF plant, rated at a net loading of 30m/h and up to 6.5m/h, respectively,
processing a proposed feed flow of approximately 1,010Ml/d, and then how to replicate this
using a pilot plant. In addition, how water conditions such as high salinity and temperature
and the physical characteristics of the plant impact the process design. The basic water
chemistry requirements and the physics when applying dissolved air will be discussed. In
the latter case this involves both the dissolving and the subsequent efficient release as fine
micro-bubbles of the air, to ensure that the required level of clarification is achieved ahead
of filtration and that an SDI15 of <4 is consistently delivered to the RO plant.

Keywords: Highrate dissolved air flotation; Dual-media filtration; Process design; Algae;
Seawater

1. Introduction

The application of both dissolved air flotation
(DAF) and dual-media filtration (DMF) in the munici-
pal water industry is regarded as well established;
however the application of DAF to the treatment of
seawater particularly at elevated temperatures, which
is also prone to red tide events, is relatively new, and
there is a limited amount of experience in this area.

The Ras Al Khair (RAK) Phase 1 power and desali-
nation plant, formally known as Ras Az Zawr, com-
prises seawater intake, feeding two water treatment
sections, the first and largest of which uses a multi-
stage flash (MSF) whilst the second uses seawater
reverse osmosis (SWRO), both systems producing
desalinated water.

The plant located on the east coast of Saudi Arabia
approximately 90 km north of the industrial city of

*Corresponding author.

Presented at the International Conference on Desalination for the Environment, Clean Water and Energy, European Desalina-
tion Society, 23–26 April 2012, Barcelona, Spain

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2013 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.694231

51 (2013) 1804–1816

February



Jubail will draw its water from the Arabian Gulf
known for its shallow nature with a reported average
depth of 30m and being surrounded by the large arid
land masses of Saudi Arabia, the United Arab
Emirates (UAE) and Iran. In addition to the circulation
currents in the area, which tend to be anticlockwise,
the water temperatures and salinity levels can vary
significantly from one season to the next. These condi-
tions combined with reported increased nutrient levels
[1,2] arising from such sources as untreated sewage
discharges, industrial effluent, agricultural run-off and
even desalination plant discharges plus the relatively
long flushing times in the Gulf of 3–5.5 years [3] have
all probably contributed to the increased occurrence of
algae blooms. These algae blooms vary in both nature
and concentration, but the ones of keen interest are the
harmful algae blooms typically referred to as “red
tides” as seen in the widely reported events of 2008–
2009 off the UAE coast and surrounding area. This
algae bloom with counts reported in the local news
media reaching as high as 27� 106 cells/l had a major
impact on the local environment and economy, with
massive deaths in the local farmed and wild fish stocks
and the forced shutdown of SWRO plants.

Partly because of the above and similar events
there has been an increasing interest in the application
of DAF technology. This is particularly so because of
the need to ensure that plants such as the RAK SWRO
can continue to operate during these bloom periods
which can last, from the first appearance of the red
discolouration in some areas through the times when

the cell counts are at their highest and eventual
decline and disappearance, for several months. The
use of DAF technology has been seen as an additional
requirement to the typically used DMF and even lat-
terly the ultra-filtration (UF) systems, both of which
have suffered from overloading by the mass of algae
present at the works intake. As these systems have
become overloaded, there is an increased risk of the
release of internal cellular material due to cell lyses,
as pressure differentials increase. This released mate-
rial results in membrane fouling both by residual par-
ticulates and by it acting as substrate encouraging
biological growth.

The following sections will focus on the pre-
treatment requirements of the SWRO and will
describe the approach used in the design of the plant
and early validation of the design by the results from
large-scale pilot trials which at the time of writing
continue after over seven months of virtually continu-
ous operation.

2. Plant description

2.1. Design conditions

Tables 1–5 summarise the local ambient environ-
mental conditions, raw seawater, proposed chemical
dosing, design summary for both the main and the
pilot plant plus the product water quality all of
which have contributed to the design of both
plants.

Table 1
Local environment, seawater flow and analysis

Environment Unit Flow scenarios

Ambient air temperature ˚C 4–49

Ambient pressure mbar 1,013

Humidity % 70

Total feed flow Ml/d �1,010

Seawater Min Max

pH 8 8.3

Turbidity NTU 5 12

Temperature ˚C 22 38

Conductivity at 25˚C lS 59,000 64,000

TDS at 180˚C mg/l 38,000 47,000

TSS mg/l 20 40 (red tide)

Alkalinity (as CaCO3) mg/l 120 130

TOC mg/l – 10

Oil and grease mg/l – 1.2

SDI at 75% 7 �77

Total algae Cells/l �21,000,000 (>106 considered to be a red tide)

T. Amato et al. / Desalination and Water Treatment 51 (2013) 1804–1816 1805



2.2. Main plant

The main works raw water feed will be pumped
via a seawater intake and screens and delivered to the
pre-treatment plant comprising DAF and DMF. In an
effort to avoid low water temperature flows entering
the reverse osmosis (RO) system with the inherent
impact that would have had on the design operating
pressures for the system, “hot compensation” seawa-
ter will be added from the MSF plants cooling system.

This compensation flow is to be returned at a con-
trolled rate to ensure temperature of the seawater at
the DAF inlet is always P22˚C; other than maintain-
ing this minimum temperature for design purposes, it
was assumed that no further change to the seawater
quality occurred.

The DAF and DMF together have a minimum
design production capacity of P39,654m3/h which is
required for the downstream RO process at all times.
However, under normal operating conditions a small

Table 2
Chemical dose rates

Chemical Min Design Max

Chlorination (continuous) 1

Chlorination (shock) 10

Sulphuric acida mg/l – 20 55

Ferric chloride mg Fe/l 2 3.5 5.5

Polymer product (hydrex 6,794b) mg/l – – 3

Inter-stage ferric chloride mg Fe/l – 0 2.8

aThe sulphuric acid dose has been estimated to achieve the coagulation pH of �6.4 when used together with the ferric chloride dose

upto the maximum.
bOnly product approved for use by the SWRO membrane supplier.

Table 3
Main plant DAF and DMF design summary

DAF design Value Units

Design inlet flow 42,335 m3/h

Loading rate (net) �30 m/h

Total no. of cells 16

Minimum no. of cells 14

Maximum flow/cell 3,024 m3/h

Cell dimensions L�W�WD 10.1� 10.1� 4.6 m

Flotation area 102 m2

Recycle 5–20 %

Nozzle type Fixed orifice type

Dual-media filter design

Design inlet flow 41,952 m3/h

Anthracite ES/depth 1.29/600 mm

Sand ES/depth 0.65/600 mm

Support gravel depth 500 mm

Maximum filtration rate 6.5 m/h

Total no. of filters 40

Minimum no. of filters 37

Maximum flow/filter 1,134 m3/h

No. of filter beds/filter 2

Filter bed dimensions L�W �5.2� 17 m

Filtration area �175 m2

Wash regime Combined air and water

Washwater source RO concentrate

Underdrain type Block floor

1806 T. Amato et al. / Desalination and Water Treatment 51 (2013) 1804–1816



excess flow is produced, which will result in a contin-
uous overflow at the DMF outlet channels of upto
990m3/h subject to the operating and raw water con-
ditions.

The DAF plant was designed as two modules,
which if necessary can be separated for maintenance
purposes. Each module will be made up of eight indi-
vidual DAF cells; and will be capable of producing
upto 20,961m3/h. The actual flows to the DAF phase

will be determined by the raw water conditions. This
is particularly the case when a red tide or a similar
event occurs; when the losses are expected to increase
and therefore to maintain the feed requirements for
the SWRO, there will be a corresponding increase in
flow to the DAF plant. Design requirements meant
that each DAF cell will operate as a pair; therefore,
whilst the total number of cells is 16, the actual rating
of each cell had to be based on 14 DAF cells in service

Table 4
DAF & DMF product quality summary

Unit

DAF product

pH �6.4

Turbiditya �2–4 NTU

TSSa �4–12 mg/l

Iron (as Fe)b �0.6–0.9 mg/l

Filtrate

Turbidity <0.5 NTU

Iron (as Fe) 60.05 mg/l

SDI15 <4

Filter run times 24 h

aThe target removal is at least 60 to P85% of the feed depending on the inlet conditions and includes precipitated solids arising from

the coagulant dose.
bDuring red tide events, a supplementary dose of ferric chloride can be applied and this would increase to �2.8mg Fe/l.

Table 5
Pilot plant DAF and DMF design summary

Value Units

Pilot plant DAF design

Design inlet flow 61.2 m3/h

Loading rate (net) �30 m/h

Cell dimensions L�W�WD 1.7� 1.2� 4.8 m

Flotation area 2.04 m2

Recycle 5–20 %

Nozzle type Fixed orifice type

Dual-media filter column design

Design inlet flow 10 m3/h

Number of filter columns 4

Maximum flow/filter 2.5 m3/h

Dirt bed LOH 2.5–3.0 m

Filter column number 1 2 3 4

Anthracite size 1.18–2.5 1.18–2.5 1.0–2.0 1.0–2.0 mm

Anthracite depth 600 600 600 800 mm

Sand size 0.5–1.00 0.6–1.18 0.5–1.00 0.5–1.00 mm

Sand depth 600 600 600 400 mm

Support gravel depth 500 mm

Maximum filtration rate 6.5 m/h

Filter column diameter 0.7 m

Filtration area/unit 0.385 m2

T. Amato et al. / Desalination and Water Treatment 51 (2013) 1804–1816 1807



and hence it is rated at �3,024m3/h, which is equiva-
lent to a total feed flow of �42,335m3/h.

The common inlet section to the DAF plant is to
be split into two streams, each comprising static
mixer, where acid and ferric chloride will be dosed to
ensure the correct coagulation conditions prior to a
preliminary flocculation chamber where provision has
been made for the dosing of a polyelectrolyte, if
required, as a flocculant aid.

The flow after the dosing will be distributed to the
individual DAF streams comprising two stages of floc-
culation providing a total retention time of at least
10min and operated at a mixing intensity in the range
of 25–100 s�1.

The flocculated material will then flow directly to
a DAF cell with a nominal area of 101m2 (10.1m
wide� 10.1m long) and rated at a net loading of 26–
30m/h excluding any recycle. It should be noted that
the DAF loading rate stated throughout this paper is
based on cell surface area made up of the contact and
clarification zone.

Each DAF cell will be fitted with a variable speed